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1. TEST REPORT CERTIFICATION

Applicant Zoom Telephonics Inc

Address 207 South Street , Boston, Massachusetts 02111, United
States

Equipment Under Test Cable modem

Model 5363

Trade Name Zoom

Tested Date November 14 ~ December 05, 2013

APPLICABLE STANDARD

Standard Test Result

FCC Part 15 Subpart C AND
ANSI| C63.4:2009

PASS

WE HEREBY CERTIFY THAT: The above equipment has been tested by Compliance
Certification Services Inc., and found compliance with the requirements set forth in the
technical standards mentioned above. The results of testing in this report apply only to the
product/system, which was tested. Other similar equipment will not necessarily produce the
same results due to production tolerance and measurement uncertainties.

Approved by: Reviewed by:
Sb. Lu Gundafh Lin
Sr. Engineer Sr. Engineer
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2. EUT DESCRIPTION
Product Name Cable modem
Model Number 5363
Identify Number T131114S02
Received Date November 14, 2013

IEEE 802.11a, 802.11an HT20 : 5745MHz ~ 5825Hz
IEEE 802.11an HT40 : 5755MHz ~ 5795MHz
Frequency Range IEEE 802.11b/g, 802.11n HT20 : 2412MHz ~ 2462MHz
IEEE 802.11n HT40 : 2422MHz ~ 2452MHz

IEEE 802.11ac HT80 : 5775MHz

5GHz :

IEEE 802.11a : 28.52 dBm (0.7115W)

IEEE 802.11an HT20 : 28.84 dBm (0.7659W)
IEEE 802.11an HT40 : 28.58 dBm (0.7212W)
IEEE 802.11ac HT80 : 28.33 dBm (0.6801W)
2.4GHz :

IEEE 802.11b : 23.16 dBm (0.2068W)

IEEE 802.11g : 27.37 dBm (0.5452W)

IEEE 802.11n HT20 : 27.40 dBm (0.5494W)
IEEE 802.11n HT40 : 22.56 dBm (0.1804W)

Transmit Power

IEEE 802.11a, 802.11an HT20 : 20MHz
IEEE 802.11an HT40 : 40MHz

IEEE 802.11b/g, 802.11n HT20/HT40 : 5MHz
IEEE 802.11ac HT80 : N/A

Channel Spacing

IEEE 802.11a, 802.11an HT20: 5 Channels
IEEE 802.11an HT40 : 2 Channels

Channel Number IEEE 802.11b/g, 802.11an HT20: 11 Channels
IEEE 802.11an HT40 : 7 Channels

IEEE 80.211ac HT80 : 1 Channel
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Transmit Data Rate

IEEE 802.11b : 11, 6.5, 2, 1 Mbps
IEEE 802.11a/g : 54, 48, 36, 24, 18, 12, 9, 6 Mbps

IEEE 802.11an HT20 : 216.7, 195, 175.5, 173.3, 156, 144 .4,
130, 117, 115.6, 104, 86.7, 78, 72.2,
65, 58.5, 57.8, 52, 43.3, 39, 28.9, 26,
21.7,19.5,14.4,13,7.2, 6.5 Mbps

IEEE 802.11an HT40 : 450, 405, 364, 360, 324, 300, 270, 243,
240, 216, 180, 162, 150, 135, 121.5,
120, 108, 90, 81, 60, 54, 45, 40.5, 30,
27,15, 13.5 Mbps

IEEE 802.11an HT80 : 1299.9, 1170, 1053, 975, 877.5, 866.6,
789.9, 780, 702, 650, 585, 526.5, 526,
520, 468, 433.3, 390, 351, 325, 292.5,
263.4, 263.3, 260, 234, 195, 175.6,
175.5, 130, 117, 97.5, 87.9, 87.8, 65,
58.5, 32.5, 29.3Mbps :

Type of Modulation

IEEE 802.11b : DSSS (CCK, DQPSK, DBPSK)
IEEE 802.11a/g : OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11an/n HT20/40 : OFDM (64QAM, 16QAM, QPSK,
BPSK)

IEEE 802.11ac : OFDM (256QAM, 64QAM, 16QAM, QPSK,
BPSK)

Antenna Type

PCB Antenna x 3 (2.4GHz & 5GHz),
2.4GHz:

Antenna 0 (Chain 0), Antenna Gain 2.84 dBi
Antenna 1 (Chain 1), Antenna Gain 2.38 dBi
Antenna 2 (Chain 2), Antenna Gain 2.84 dBi
5GHz :

Antenna 0 (Chain 0), Antenna Gain 3.58 dBi
Antenna 1 (Chain 1), Antenna Gain 3.42 dBi
Antenna 2 (Chain 2), Antenna Gain 3.26 dBi

Power Rating

12Vdc

Test Voltage

120Vac, 60Hz

DC Power Cable Type

Non-shielded cable, 1.5m x 2 (Non-detachable)

I/O Port

RJ-45 Port x 4, Power Port x 1, Coaxial Port x 1
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Power Adapter :
No. Manufacturer Model No. Power Input Power Output
1 AP.D WA-18x12Fy | 100-240Vac 59-00Rz 054 | avc, 1.5
2 A.P.D WA-24112FU | 100-240Vac, 50-60Hz, 0.7A 12Vdc, 2A

Remark :

1. The sample selected for test was engineering sample that approximated to production product
and was provided by manufacturer.

2. For more details, please refer to the User’s manual of the EUT.

3. This submittal(s) (test report) is intended for FCC ID: BDN1106WL filing to comply with Section
15.207, 15.209 and 15.247 of the FCC Part 15, Subpart C Rules.

3. DESCRIPTION OF TEST MODES

The EUT is an 802.11n MIMO transceiver in Cable modem form factor.

For IEEE 802.11a, 802.11an HT20/HT40, 802.11b/g, 802.11n HT20/HT40,
802.11ac HT80 mode (3TX / 3RX) :

Chain 0 / Ant0 & Chain 1/ Ant1 & Chain 2 / Ant2 three transmit/receive.
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Conducted Emission / Radiated Emission Test (Below 1 GHz)
1. The following test modes were scanned during the preliminary test:

No. | Pre-Test Mode

1 Normal Operating / Adpater 1

2 Normal Operating / Adpater 2

2. After the preliminary scan, the following test mode was found to produce the highest
emission level.

Final Test Mode

Radiated Emission Normal Operating / Adpater 1

Emission

Conducted Emission | Normal Operating / Adpater 2

Remark : Then, the above highest emission mode of the configuration of the EUT and cable was
chosen for all final test items.

Conducted / Radiated Emission Test (Above 1 GHz)
IEEE ,802.11a ,802.11an HT20 mode

The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 5745
Middle 5785
High 5825

IEEE 802.11a mode : 6Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11an HT20 mode : 6.5Mbps data rate (worst case) were chosen for full

testing.

IEEE 802.11an HT40 mode
The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 5755
High 5795

IEEE 802.11n HT40 mode : 13.5Mbps data rate (worst case) were chosen for full testing.
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IEEE 802.11b, 802.11g, 802.11n HT20 mode
The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 2412
Middle 2437
High 2462

IEEE 802.11b mode : 1Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11g mode : 6Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11n HT20 mode : 6.5Mbps data rate (worst case) were chosen for full testing.

IEEE 802.11n HT40 mode
The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 2422
Middle 2437
High 2452

IEEE 802.11n HT40 mode : 13.5Mbps data rate (worst case) were chosen for full testing.

IEEE 802.11ac HT80 mode
The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)

Low 5775

IEEE 802.11ac mode : 29.3Mbps data rate (worst case) were chosen for full testing.
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4. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4:
2009 and FCC CFR 47, 15.207, 15.209 and 15.247.

5. FACILITIES AND ACCREDITATION

5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at

NO. 989-1 Wen Shan Rd., Shang Shan Village,
Qionglin Shiang Hsinchu County 30741, Taiwan, R.O.C

The sites are constructed in conformance with the requirements of ANSI C63.4:2009 and
CISPR 22. All receiving equipment conforms to CISPR 16-1-1, CISPR 16-1-2, CISPR
16-1-3, CISPR 16-1-4, CISPR 16-1-5.

5.2 ACCREDITATIONS

Our laboratories are accredited and approved by the following approval agencies
according to ISO/IEC 17025.

Taiwan TAF

The measuring facility of laboratories has been authorized or registered by the following
approval agencies.

Canada INDUSTRY CANADA
Japan VCCI

Taiwan BSMI

USA FCC MRA

Copies of granted accreditation certificates are available for downloading from our web
site, http:///www.ccsrf.com
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5.3 MEASUREMENT UNCERTAINTY

The following table is for the measurement uncertainty, which is calculated as per the
document CISPR 16-4-2.

PARAMETER UNCERTAINTY

Semi Anechoic Chamber (966 Chamber_B) / +/-3.97
Radiated Emission, 30 to 1000 MHz ’

Semi Anechoic Chamber (966 Chamber_B) / +/-3.58
Radiated Emission, 1 to 18GHz ’

Semi Anechoic Chamber (966 Chamber_B) / +/-3.59
Radiated Emission, 18 to 26 GHz ’

Semi Anechoic Chamber (966 Chamber_B) / +/-3.81
Radiated Emission, 26 to 40 GHz '

Conducted Emission (Mains Terminals), +/-2.48
9kHz to 30MHz '

This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.

Consistent with industry standard (e.g. CISPR 22, clause 11, Measurement Uncertainty)
determining compliance with the limits shall be base on the results of the compliance
measurement. Consequently the measure emissions being less than the maximum
allowed emission result in this be a compliant test or passing test.

The acceptable measurement uncertainty value without requiring revision of the
compliance statement is base on conducted and radiated emissions being less than
Uciser Which is 3.6dB and 5.2dB respectively. CCS values (called U g, in CISPR 16-4-2)
is less than Ucispr as shown in the table above. Therefore, MU need not be considered
for compliance.
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6. SETUP OF EQUIPMENT UNDER TEST

SUPPORT EQUIPMENT

No. Product Manufacturer Model No. Serial No. FCC ID
1 Notebook PC HP ProBook 4421s CNF03242PJ DoC
Notebook PC HP ProBook 4421s CNF03242PM DoC
3 CMTS MOTOROLA BSR2000 Q060351000087447 -—
. 90-Q872AN1TNONA
4 Switch Hub ASUS GX1008B MAO-88QSA1003522 -—

No.| Signal Cable Description

1 | Non-shielded RJ-45 cable, 10 m x 1

2 | Non-shielded RJ-45 cable, 1.2 m x 3

3 | Shielded Coaxial cable, 10 m x 1

SETUP DIAGRAM FOR TESTS

EUT & peripherals setup diagram is shown in appendix setup photos.

EUT OPERATING CONDITION

RF Mode :

1. Setup RF Tool (MTool_2.0.0.9 ) in

2. Control NB set fixed ip, 192.168.100.11

3. Run MTool 2.0.0.9

4. Select : Station -> DUT Settings

5. Set as follows
Location : AccessPoint
Hostname : 192.168.100.1
Wireless Hostname : 192.168.100.11
AP Login Name : admin

AP Password : CBN

CLI Prompt : Console>

Shell Command : cd /wifi

Shell Prompt : Console/wifi>

WI Command : wl —| wliO (0 ---For 5G, 1 ---For 2.4G)
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6.TX Mode:
Select -> Manual Tx/Rx
STF Mode : CDD
Packet IFS : 30

= Tx Data Rate:
1Mbps Bandwidth 20 (IEEE 802.11b mode)
6Mbps Bandwidth 20 (IEEE 802.11g mode)
6.5Mbps Bandwidth 20 (IEEE 802.11n HT20 mode)
13.5Mbps Bandwidth 40 (IEEE 802.11n HT40 mode)
6.5Mbps Bandwidth 20 (IEEE 802.11a mode)
6.5Mbps Bandwidth 20 (IEEE 802.11an HT20 mode)
13.5Mbps Bandwidth 40 (IEEE 802.11an HT40 mode)
29.3Mbps Bandwidth 80 (IEEE 802.11ac HT80 mode)

= Power control
IEEE 802.11b Channel Low (2412MHz) Chain0/Chain1/Chain2 Power set 60
IEEE 802.11b Channel Mid (2437MHz) Chain0/Chain1/Chain2 Power set 76
IEEE 802.11b Channel High (2462MHz) Chain0/Chain1/Chain2 Power set 64
IEEE 802.11g Channel Low (2412MHz) Chain0/Chain1/Chain2 Power set 64
IEEE 802.11g Channel Mid (2437MHz) Chain0/Chain1/Chain2 Power set 90
IEEE 802.11g Channel High (2462MHz) Chain0/Chain1/Chain2 Power set 72
IEEE 802.11n HT20 Channel Low (2412MHz) Chain0/Chain1/Chain2 Power set 64
IEEE 802.11n HT20 Channel Mid (2437MHz) Chain0/Chain1/Chain2 Power set 90
IEEE 802.11n HT20 Channel High (2462MHz) Chain0/Chain1/Chain2 Power set 70
IEEE 802.11n HT40 Channel Low (2422MHz) Chain0/Chain1/Chain2 Power set 62
IEEE 802.11n HT40 Channel Mid (2437MHz) Chain0/Chain1/Chain2 Power set 74
IEEE 802.11n HT40 Channel High (2452MHz) Chain0/Chain1/Chain2 Power set 68

IEEE 802.11a Channel Low (5§745MHz) Chain0/Chain1/Chain2 Power set 102

IEEE 802.11a Channel Mid (6785MHz) Chain0/Chain1/Chain2 Power set 102

IEEE 802.11a Channel High (5825MHz) Chain0/Chain1/Chain2 Power set 102

IEEE 802.11an HT20 Channel Low (5745MHz) Chain0/Chain1/Chain2 Power set 102
IEEE 802.11an HT20 Channel Mid (5785MHz) Chain0/Chain1/Chain2 Power set 102
IEEE 802.11an HT20 Channel High (5825MHz) Chain0/Chain1/Chain2 Power set102
IEEE 802.11an HT40 Channel Low (5755MHz) Chain0/Chain1/Chain2 Power set 102
IEEE 802.11an HT40 Channel High (5795MHz) Chain0/Chain1/Chain2 Power set102
IEEE 802.11ac HT80 Channel High (5775MHz) Chain0/Chain1/Chain2 Power set 102

7. All of the functions are under run.
8. Start test.

Normal Mode :

1. EUT & peripherals setup diagram is shown in appendix setup photos.
2. Power on all equipments.

3. Coaxial cable link headend-CMTS.

CMTS set DOWN STREAM : -10 dBmV, UP STREAM: + 40 dBmV.
4. Notebook PC ping EUT IP through LAN connected by RJ-45 cable.
5. Notebook PC ping EUT IP through wireless LAN.

6. EUT and laptop connection transfer rate appears as 100Mbps.
7. Set telephones on the talking mode.
8. Start test.
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7. FCC PART 15.247 REQUIREMENTS

7.1 6dB BANDWIDTH

LIMITS

§ 15.247(a) (2) For direct sequence systems, the minimum 6dB bandwidth shall be at
least 500kHz.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number Calltt))lrjztlon
Spectrum Analyzer Agilent E4446A MY43360132 | 06/10/2014

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

Spectrum

EUT Analyzer

TEST PROCEDURE

0o N O b WOWDN -

. The transmitter output was connected to a spectrum analyzer.
. Set RBW = 100 kHz.

. Set the video bandwidth (VBW) = 3 x RBW.

. Detector = Peak.

. Trace mode = max hold.

. Sweep = auto couple.

. Allow the trace to stabilize.

. Measure the maximum width of the emission that is constrained by the frequencies

associated with the two outermost amplitude points (upper and lower frequencies) that
are attenuated by 6 dB relative to the maximum level measured in the fundamental
emission.
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TEST RESULTS

IEEE 802.11a Mode (Three TX)

6dB Bandwidth .
Channel Minimum
Channel Frequency (MHz) Limit Pass / Fail
(MHZ) | chain 0 | Chain 1 | Chain 2 (kHz)
Low 5745 16.325 | 16.375 | 15.685 500 PASS
Middle 5785 15.065 | 16.350 | 16.330 500 PASS
High 5825 16.330 | 16.325 | 16.340 500 PASS
IEEE 802.11an HT20 Mode (Three TX)
Channel 6B Bandwiati Minimum
Channel Frequency (MHz) Limit Pass / Fail
(MHz) Chain 0 | Chain 1 | Chain 2 (kHz)
Low 5745 16.915 | 17.270 | 17.280 500 PASS
Middle 5785 17.280 | 17.625 | 17.575 500 PASS
High 5825 16.535 | 17.530 | 16.920 500 PASS
IEEE 802.11an HT40 Mode (Three TX)
Channel 6dB Bandwidth Minimum
Channel Frequency (MHz) Limit Pass / Fail
(MHZ) | chain 0 | chain 1 | Chain 2 (kHz)
Low 5755 35.870 | 36.280 | 35.985 500 PASS
High 5795 35.830 | 35.900 | 35.715 500 PASS
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IEEE 802.11b Mode (Three TX)

6dB Bandwidth .
Channel Minimum
Channel Frequency (MHz) Limit Pass / Fail
(MHz) Chain 0 | Chain 1 | Chain 2 (kHz)
Low 2412 8.065 8.090 8.085 500 PASS
Middle 2437 8.080 8.055 8.080 500 PASS
High 2462 7.580 8.085 8.020 500 PASS
IEEE 802.11g Mode (Three TX)
Channel 6dB Bandwidth Minimum
Channel Frequency (MHz) Limit Pass / Fail
(MHZ) | chain 0 | Chain 1 | Chain 2 (kHz)
Low 2412 16.360 | 16.345 | 16.345 500 PASS
Middle 2437 15.685 | 15.710 | 15.725 500 PASS
High 2462 16.345 | 16.355 | 16.325 500 PASS
IEEE 802.11n HT20 Mode (Three TX)
Channel 6B Bandwiati Minimum
Channel Frequency (MHz) Limit Pass / Fail
(MHz) Chain 0 | Chain 1 | Chain 2 (kHz)
Low 2412 17.545 | 17.565 | 17.595 500 PASS
Middle 2437 16.285 | 16.940 | 16.355 500 PASS
High 2462 17.585 | 17.185 | 16.950 500 PASS
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IEEE 802.11n HT40 Mode (Three TX)

6dB Bandwidth i
Channel Minimum
Channel Frequency (MHz) Limit Pass / Fail
(MHz) Chain 0 | Chain 1 | Chain 2 (kHz)
Low 2422 36.065 | 36.330 | 36.310 500 PASS
Middle 2437 35.755 | 35.745 | 35.725 500 PASS
High 2452 35.890 | 35.800 | 35.725 500 PASS
IEEE 802.11ac HT80 Mode (Three TX)
Channel S5 Bl Minimum
Channel Frequency (MHz) Limit Pass / Fail
(MHZ) I chain 0| Chain 1 |Chain2|  (kH2)
Low 5775 75.150 | 75.150 | 75.130 500 PASS
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CH High ( IEEE 802.11a Mode / Chain 0 )

% Agilent RL

a Mkr2 16,330 MHz
Ref 26.5 dBm Atten 38 dB -8.15 dB
#Peak
Log
18
dB/
Dffst
11.5
dB

1]
7.3
dBm

LgAw

V1 32
33 FC
AL
£
FTun
Swp

Center 5.825 BAE GHz Span 48 MHz
#Res B 108 kHz #\VBH 300 kHz Sweep 3.822 ms (8192 pts)

Page 19/ 223
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

% Agilent

Ref 26.5 dBm Atten 30 dB

CH Low ( IEEE 802.11a Mode / Chain 1)

R T
a Mg 16,375 MHz
-0.28 dB

#Peak
Log

16 :
dB/

0ffst
11.5

dB

5]

Dl
6.9

dBm
LgPw

Y1 52

53 FC
AL

£
FTun

Swp

Center 5.745 G086 GHz

#Res BH 188 kHz #YBH 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

¥ Agilent

Ref 31 dBm Atten 38 dB

CH Middle ( IEEE 802.11a Mode / Chain 1)

R T
a Mkr2 16.350 MHz
-0.27 dB

#Peak
Log

19
dB/
Offst
11.5
dB

]
8.6

dBm
LaAw

Y1 s2

53 FC
AL

£(f
FTun

Swp

Center 5.785 006 GHz
#Res BH 106 kHz

#VEW 300 kHz

Span 46 MHz
Sweep 3.822 ms (8192 pts)

Page 20/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

% Agilent

Ref 26.5 dBm

CH High ( IEEE 802.11a Mode / Chain 1)

Atten 38 dB

R T
a Mkrz 16,325 MHz
-0.02 dB

#Peak
Log

1

1@
dB/

Offst
11.5
dB

W

LgAw

b

1]
7.4
dBm

W1 52

53 FC
AL

£
FTun

Swp

Center 5.825 @

B GHz

#Res BH LGB kHz

#VBH 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

Page 21 /223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

% Agilent

Ref 26.5 dBm Atten 30 dB

CH Low ( IEEE 802.11a Mode / Chain 2)

R T
a Mkrg 13.685 MHz
-8.33 dB

#Peak
Log

1@
dB/
Dffst
115
dB

Dl
8.2

dBm
LgPw

Y1 52

53 FC
AL

£
FTun

Swp

Center 5.745 G086 GHz

#Res BH 188 kHz #YBH 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

¥ Agilent

Ref 26.5 dBm Atten 38 dB

CH Middle ( IEEE 802.11a Mode / Chain 2 )

R T
a Mkr2 16.330 MHz
-0.12 dB

#Peak
Log

19
dB/
Offst
11.5
dB

]
6.3

dBm
LaAw

Y1 s2

53 FC
AL

£(f
FTun

Swp

Center 5.785 006 GHz
#Res BH 106 kHz

#VEW 300 kHz

Span 46 MHz
Sweep 3.822 ms (8192 pts)

Page 22 / 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL Report No. T131114S02-RP1

CH High ( IEEE 802.11a Mode / Chain 2 )

% Agilent R T

a Mkr2 16,348 MHz
Ref 26.5 dBm Atten 38 dB -8.31 dB
#Peak
Log
18
dB/
Dffst
11.5
dB

ol
5.6
dBm

Laf |

V1 32
33 FC
AL
£
FTun
Swp

Center 5.825 BAE GHz Span 48 MHz
#Res B 108 kHz #\VBH 300 kHz Sweep 3.822 ms (8192 pts)

Page 23 /223
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

% Agilent

Ref 31 dBm Atten 36 dB

CH Low ( IEEE 802.11an HT20 Mode / Chain 0 )

R T
a Mkrz 18.915 MHz
-0.11 dB

#Peak
Log

1@
dB/

N

5]

Offst
11.5
dB

D
9.1

dBm
LgAvy

e’

LT

W1 52

53 FC
AL

£t
FTun

Swp

Center 5.745 880 GHz

#Res BW 186 kHz #UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

%% Agilent

Ref 26.5 dBm Atten 36 dB

CH Middle ( IEEE 802.11an HT20 Mode / Chain 0 )

R T
a Mkrz 17.280 MHz
-0.05 4B

#Peak
Log

18
dB/

=

Offst
11.5
dB

{

D
8.3

dBm
LagAy

V1 82

33 FC
AL

Ef):
FTun

Swp

Center 5.785 800 GHz

#Res BW 106 kHz #YEH 300 kHz

Span 40 MHz
Sweep 3822 ms (8192 pts)

Page 24 / 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 31 dBm

CH High ( IEEE 802.11an HT20 Mode / Chain 0 )

Atten 38 dB

R T
a Mkrz 18.535 MHz
9.69 dB

#Peak
Log

1@
dB/

.

Offst

11.5
dB

D

3.9
dBm
LgAvy

W1 52

53 FC
AL

£t
FTun

Swp

Center 5.825 @

B GHz

#Res BW 186 kHz

#UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

Page 25/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 31 dBm Atten 36 dB

CH Low ( IEEE 802.11an HT20 Mode / Chain 1)

R T
a Mkrz 17.278 MHz
-0.11 dB

#Peak
Log

1@

1
O el I

ik W e

ol ﬁ“ﬂ
3.0 |
dBm

LgAvy

i)

W1 52

53 FC
AL

£t
FTun

Swp

Center 5.745 880 GHz

#Res BW 186 kHz #UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

CH Middle ( IEEE 802.11an HT20 Mode / Chain 1))

% Agilent R T

a Mkr2 17.625 MHz
Ref 26.5 dBm Atten 3@ dB -0.36 dB
#Peak
Log
18 2
dB/ 2R

2
Offst
11.5
dB :

D
6.5 ‘
dBm

LagAy

Wi

V1 82

33 FC
AL

Ef):
FTun

Swp

Center 5.785 800 GHz

#Res BW 106 kHz #YEH 300 kHz

Span 40 MHz
Sweep 3822 ms (8192 pts)

Page 26 / 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.

FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 31 dBm

CH High ( IEEE 802.11an HT20 Mode / Chain 1)

Atten 38 dB

R T
a Mkrz 17.530 MHz
-0.88 dB

#Peak
Log

1@
dB/

Offst

11.5
dB

(8]

1]
9.5
dBm

LgAvy

WW’WMW|

W1 52

53 FC
AL

£t
FTun

Swp

Center 5.825 @

B GHz

#Res BW 186 kHz

#UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

Page 27 / 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 31 dBm Atten 36 dB

CH Low ( IEEE 802.11an HT20 Mode / Chain 2 )

R T
a Mkrz 17.280 MHz
-0.01 dB

#Peak
Log

1@
dB/

Y

Offst R | h
5 i

| O m

1]
76 P

dBm
LgAvy

W1 52

53 FC
AL

£t
FTun

Swp

Center 5.745 880 GHz

#Res BW 186 kHz #UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

% Agilent

Ref 26.5 dBm Atten 36 dB

CH Middle ( IEEE 802.11an HT20 Mode / Chain 2)

R T
a Mkrz 17.575 MHz
-0.13 dB

#Peak
Log

18
dB/
Offst

2R
dB ;

il ,\

11.5
D

B.5

dBm
LagAy

V1 82

33 FC
AL

Ef):
FTun

Swp

Center 5.785 800 GHz

#Res BW 106 kHz #YEH 300 kHz

Span 40 MHz
Sweep 3822 ms (8192 pts)

Page 28 / 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.

FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 26.5 dBm

CH High ( IEEE 802.11an HT20 Mode / Chain 2 )

Atten 38 dB

R T
a Mkrz 16,920 MHz
-0.18 dB

#Peak
Log

1@
dB/

Offst
11.5
dB

-

1]
7.8
dBm

LgAvy

W1 52

53 FC
AL

£t
FTun

Swp

Center 5.825 @

B GHz

#Res BW 186 kHz

#UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

Page 29/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL Report No. T131114S02-RP1

CH Low ( IEEE 802.11an HT40 Mode / Chain 0 )

- Agilent R T

a Mkr2 35,870 MHz
Ref 26.5 dBm Atten 38 dB 3,85 B
#Peak
Log
18 1
dB/ 2
Offst L8
11.5
dB

1]
5.1
dBm |

LgAvy

V1 sz
33 FC
AL
£t
FTun
Swp

Center 5.755 BA6 GHz Span 88 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 7.645 ms (8192 pts)

CH High ( IEEE 802.11an HT40 Mode / Chain 0 )

% Agilent R T

a Mkr2 35,830 MHz
Ref 26.5 dBm Atten 38 dB -B.57 4B
#Peak
Log
16 1
dB/ 2
Dffst
11.5
dB
1]
53
dBm |

LagAy

V1 g2
33 FC
AL
Ef):
FTun
Swp

Center 5.795 800 GHz Span 80 MHz
«Res BH 160 kHz #\EH 360 kHz Sweep 7645 ms (8192 prs)

Page 30/ 223
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 26.5 dBm Atten 36 dB

CH Low ( IEEE 802.11an HT40 Mode / Chain 1)

R T
a Mkrz 38.280 MHz
-0.57 dB

#Peak
Log

16 1
dB/ -
Dffst
11.5
dB

D
4.6

dBm
LgAvy

W1 52

53 FC
AL

£t
FTun

Swp

Center 5.755 880 GHz

#Res BW 186 kHz #UEW 308 kHz

Span 88 MHz
Sweep 7.645 ms (8192 pts)

% Agilent

Ref 26.5 dBm Atten 36 dB

CH High ( IEEE 802.11an HT40 Mode / Chain 1)

R T
a Mkrz 35990 MHz
-0.26 4B

#Peak
Log

14 T
dB/ 2R
Dffst
11.5
dB

D
5.2
dBm

LagAy

V1 82

33 FC
AL

Ef):
FTun

Swp

Center 5.795 800 GHz
«Res BH 160 kHz

#YEH 300 kHz

Span 80 MHz
Sweep 7645 ms (8192 prs)

Page 31/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL Report No. T131114S02-RP1

CH Low ( IEEE 802.11an HT40 Mode / Chain 2 )

- Agilent R T
a Mkr2 35,985 MHz

Ref 26.5 dBm Atten 38 dB -3.20 dB
#Peak
Log
14
dB/

| [

0ffst S
110 ‘JMW
dB

ol
3.4
dBm

LgAvy I I

|

by e

V1 sz
33 FC
AL
£t
FTun
Swp

Center 5.755 BA6 GHz Span 88 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 7.645 ms (8192 pts)

CH High ( IEEE 802.11an HT40 Mode / Chain 2)

% Agilent RL

a Mkr2 35,715 MHz
Ref 26.5 dBm Atten 38 dB -1.71 dB
#Peak
Log
14 1
SEF/;t 28 [y N bl by
11.5
dB

Center 5.795 800 GHz Span 80 MHz
«Res BH 160 kHz #\EH 360 kHz Sweep 7645 ms (8192 prs)

Page 32 /223
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.

FCC ID : BDN1106WL

Report No. T131114S02-RP1

CH Low ( IEEE 802.11b Mode / Chain 0 )
# Agilent

Ref 21.5 dBm

Atten 28 B

R T
& Mkrg 8863 MHz
-8.23 dB

#Peak
Log

1@
dB/

]
1 L

Dffst

115
dB

i

- :\U-Ui f""uﬁ«tkhk. h
\I ¥

Dl
8.2

il

i}

dBm
LgPw

Y1 52

53 FC
AA

Al

£
FTun

Mo

Ww,

S'n'[:l '#i\ﬁﬂ'n hu

Center 2,412 @

@ GHz

#Res BH 188 kHz

#BH 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

% Agilent

Ref 21.5 dBm

CH Middle ( IEEE 802.11b Mode / Chain 0 )

Atten 28 dB

R T
a Mkr2 8.080 MHz
-0.18 dB

#Peak
Log

19
dB/

S

L F7 il

Offst
11.5
dB

]
4.5

A
y

dBm
LaAw

Y1 s2

53 FC
AA

£(f
FTun

-

Swp

Center 2,437 0

@ GHz

#Res BH 108 kHz

#VEW 300 kHz

Span 46 MHz
Sweep 3.822 ms (8192 pts)

Page 33 /223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

CH High ( IEEE 802.11b Mode / Chain 0 )

2
k)

- Agilent R T

a Mkr2 7.580 MHz
Ref 21.5 dBm Atten 2@ dB -0.05 dB
#Peak
Log
18 1

dB/ 2RM
Offst \

11.5 f“ |
dB .

Ty

X 7
1.3 ;

dBm / '\

LAy

Vg2 WM W

§3 FC g
AR uh

£t v
FTun HM\"‘

EIn et

RAa TN

Center 2.462 880 GHz
#Res B 100 kHz #UBH 388 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

Page 34/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.

FCC ID : BDN1106WL

Report No. T131114S02-RP1

# Agilent

CH Low ( IEEE 802.11b Mode / Chain 1)

R T

Ref 21.5 dBm

Atten 28 B

& Mkrz £.898 MHz
-8.12 dB

#Peak
Log

1@
dB/

Dffst

115
dB

Dl
-0.8

dBm
LgPw

Y1 52

53 FC
AA

7

i

£
FTun

AP

]

Swp

Center 2,412 @

@ GHz

#Res BH 188 kHz

#YBH 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

% Agilent

Ref 21.5 dBm

CH Middle ( IEEE 802.11b Mode / Chain 1)

Atten 28 dB

R T
a Mkr2 8.855 MHz
-0.21 dB

#Peak
Log

1

19
dB/

i MJ_

I il |

Offst
11.5
dB

]
4.2

dBm
LaAw

Y1 s2

53 FC
AA

£(f
FTun

Swp

Center 2,437 0

@ GHz

#Res BH 108 kHz

#VEW 300 kHz

Span 46 MHz
Sweep 3.822 ms (8192 pts)

Page 35/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL Report No. T131114S02-RP1

CH High ( IEEE 802.11b Mode / Chain 1)

- Agilent R T
a Mkr2 §.085 MHz

Ref 21.5 dBm Atten 2@ dB -0.1% dB
#Peak

Log
18 1

dB/ 2
i 2=l My
11.5
dB

0, TV W
. / \
Y1 s2 |J’L~ﬂ/ e
Ll i
£ [ A e,

Swip i A wh'l'vl'lul

Center 2.462 BAG GHz Span 48 MHz

#Res BW 1008 kHz #\JBW 300 kHz Sweep 3.822 ms (8192 pts)
Page 36/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.

FCC ID : BDN1106WL

Report No. T131114S02-RP1

CH Low ( IEEE 802.11b Mode / Chain 2 )
# Agilent

Ref 21.5 dBm

Atten 28 B

R T
& Mkrz 88853 MHz
-0.08 dB

#Peak
Log

1@
dB/

flidpy 2
Yy

Dffst

115
dB

Dl
a1

dBm
LgPw

Y1 52

53 FC
AA

7

A

£
FTun
Swp

\"‘m-

Center 2,412 @

#Res BH 188 kHz

@ GHz
#YBH 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

% Agilent

Ref 21.5 dBm

CH Middle ( IEEE 802.11b Mode / Chain 2)

Atten 28 dB

R T
a Mkr2 8.080 MHz
-0.11 dB

#Peak
Log

19
dB/

RI M

[ L1

Offst
11.5
dB

]
3.6

i

dBm
LaAw

Y1 s2

53 FC
AA

£(f
FTun

T

hvymwwm

Swp

Center 2,437 0

#Res BH 108 kHz

@ GHz
#VEW 300 kHz

Span 46 MHz
Sweep 3.822 ms (8192 pts)

Page 37 /223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 21.5 dBm

CH High ( IEEE 802.11b Mode / Chain 2 )

Atten 28 dB

R T
a Mkre 8020 MHz
-0.62 dB

#Peak
Log

14
dB/
Offst

11.5
dB

AT

D
8.9

N

dBm
LgAvy

/

W1 52

53 FC
AR

i,

Swp

£t
FTun

W)

Center 2.462 @

B GHz

#Res BW 186 kHz

#UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

Page 38 /223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

% Agilent

Ref 21.5 dBm Atten 26 dB

CH Low ( IEEE 802.11g Mode / Chain 0 )

R T
a Mkrz 18.360 MHz
-0.14 dB

#Peak
Log

1@
dB/

-

|

Offst

jul ko'l

11.5
dB

I

D
-0.3

dBm
LgAvy

W1 52

53 FC
AR

ot

i

£t
FTun

Swp

Center 2.412 880 GHz

#Res BW 186 kHz #UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

%% Agilent

Ref 26.5 dBm Atten 36 dB

CH Middle ( IEEE 802.11g Mode / Chain 0 )

R T
a Mkrz 15.685 MHz
-0.05 dB

#Peak
Log

18
dB/
Offst
11.5
dB

2R

=

st

D
6.9

i

dBm
LagAy

i

L

V1 82

33 FC
AA

Ef):
FTun

Swp

Center 2.437 800 GHz

#Res BW 106 kHz #YEH 300 kHz

Span 40 MHz
Sweep 3822 ms (8192 pts)

Page 39/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.

FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 21.5 dBm

CH High ( IEEE 802.11g Mode / Chain 0 )

Atten 28 dB

R T
a Mkrz 18.345 MHz
-0.38 dB

#Peak
Log

1@
dB/

2 ldeslilon b

Offst

11.5
dB

D
8.6

dBm
LgAvy

AA

V1 szwmwﬂmywﬁ"r
S3 FC

£t
FTun

Swp

Center 2.462 @

B GHz

#Res BW 186 kHz

#UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

Page 40/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 21.5 dBm Atten 26 dB

CH Low ( IEEE 802.11g Mode / Chain 1)

R T
a Mkrz 18.345 MHz
-0.01 dB

#Peak
Log

10 "
dB/

0Ffst 2R |y |y |
115
dB

ol ﬂf
-1.1

dBm ;)'
LaAy

W1 52

53 FC
AR

£t
FTun

Swp

Center 2.412 880 GHz

#Res BW 186 kHz #UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

% Agilent

Ref 26.5 dBm Atten 36 dB

CH Middle ( IEEE 802.11g Mode / Chain 1)
RL

a Mkrz 15718 MHz
-0.21 dB

#Peak
Log

18
dB/
Offst
11.5
dB

1]
5.6 .

dBm
LagAy

V1 82

AT

33 FC
AA

Ef):
FTun

Swp

Center 2.437 800 GHz
«Res BH 160 kHz

#YEH 300 kHz

Span 40 MHz
Sweep 3822 ms (8192 pts)

Page 41/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL Report No. T131114S02-RP1

CH High ( IEEE 802.11g Mode / Chain 1)

- Agilent R T
a Mkrz 18,355 MHz

Ref 26,5 dBm Atten 3@ dB -0.05 dB
#Peak
Log
18
dB/

1
Offst &
15 Pl
dB ./

ol
-0.1

dBm ﬁ.f “-\
LAy ,
U1 sz ) \'hi
33 FC MWW‘M‘

An \‘MWWm

£t
FTun
Swp
Center 2.462 BAG GHz Span 48 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 3.822 ms (8192 pts)

Page 42 / 223
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

CH Low ( IEEE 802.11g Mode / Chain 2)

- Agilent R T

a Mkr2 16,345 MHz
Ref 21.5 dBm Atten 2@ dB -0.01 dB
#Peak
Log
18 1

dB/

0ffst = A
11.5

dB

ol J;
-1.1

dBm !}ﬂ
LaAy

UL s2 »f

53 FC
AR

m“mﬂﬂd*ul

£t
FTun

Swp

Center 2.412 880 GHz

#Res BW 186 kHz #UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

% Agilent

Ref 26.5 dBm Atten 36 dB

CH Middle ( IEEE 802.11g Mode / Chain 2 )
RL

a Mkrz 15.725 MHz
-0.05 4B

#Peak
Log

18 -

dB/ ,
Ot r@m%ww

dB

D
B.5 Ay

dBm
LagAy

V1 82

33 FC
AA

Ef):
FTun

Swp

Center 2.437 800 GHz

#Res BW 106 kHz #YEH 300 kHz

Span 40 MHz
Sweep 3822 ms (8192 pts)

Page 43/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL Report No. T131114S02-RP1

CH High ( IEEE 802.11g Mode / Chain 2 )

- Agilent R T
a Mkrz 18,325 MHz

Ref 26,5 dBm Atten 3@ dB -0.06 dB
#Peak

Log

18

dB/ $

Offst R

11.5 W , LMM-&

dB

Dl J \‘

1.3 )

dBm !r ‘“1"

LgAvy

Vi s2

53 FC
AA

£t

FTun
Swp

Center 2.462 BAG GHz Span 48 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 3.822 ms (8192 pts)

Page 44 / 223
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 21.5 dBm Atten 26 dB

CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

R T
a Mkrz 17.545 MHz
-0.17 dB

#Peak
Log

16 1
dB/

2R 2
Oifs Fﬁwﬁ&dﬁf&nﬁw
dB

ol Jf
-8.7

dBm ,i’
LaAy

V1 os2 M
53 FCW

AL

£t
FTun

Swp

Center 2.412 880 GHz

#Res BW 186 kHz #UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )

2R

dB/

0ffst W
115

dB

% Agilent R T

a Mkr2 16.285 MHz
Ref 26.5 dBm Atten 3@ dB -0.23 dB
#Peak
Log
18 x

ol #f
6.7

U T

dBm
LagAy

V1 82

33 FC
AL

Ef):
FTun

Swp

Center 2.437 800 GHz

#Res BW 106 kHz #YEH 300 kHz

Span 40 MHz
Sweep 3822 ms (8192 pts)

Page 45/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.

FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 26.5 dBm

CH High ( IEEE 802.11n HT20 Mode / Chain 0 )

Atten 38 dB

R T
a Mkrz 17.585 MHz
-0.87 dB

#Peak
Log

1@
dB/

Offst
11.5

dB

1
4]

D
8.2

]

dBm
LgAvy

/

‘,_.-—""'-:“-_.__.:':bhJ

AL

W1 52
53 FC

£t
FTun

Swp

Center 2.462 @

B GHz

#Res BW 186 kHz

#UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

Page 46 / 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 21.5 dBm Atten 26 dB

CH Low ( IEEE 802.11n HT20 Mode / Chain 1)

RL
a Mkrz 17.565 MHz
-0.83 dB

#Peak
Log

16 1
dB/

11.5
dB

2R 2
Offst ﬁmﬂ&hﬁwm

ol j
-0.6

dBm /
LaAy

W1 52

§3 FC '
AL

£t
FTun

Swp

Center 2.412 880 GHz

#Res BW 186 kHz #UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

CH Middle ( IEEE 802.11n HT20 Mode / Chain 1)

dB

% Agilent RL

a Mkr2 16,948 MHz
Ref 26.5 dBm Atten 38 dB -8.12 4B
#Peak
Log
14 L
dB/ R

e I B

D
6.1

dBm
LagAy

V1 82

33 FC
AL

Ef):
FTun

Swp

Center 2.437 800 GHz

#Res BW 106 kHz #YEH 300 kHz

Span 40 MHz
Sweep 3822 ms (8192 pts)

Page 47 / 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 26.5 dBm

CH High ( IEEE 802.11n HT20 Mode / Chain 1)

Atten 38 dB

R T
a Mkrz 17.185 MHz
-0.87 dB

#Peak
Log

1@
dB/

Offst
11.5

dB

D
8.3

é ZL

dBm
LgAvy

\

W1 52

$3 FCM'M
AL

£t
FTun

Swp

Center 2.462 @
#Res BH 108 kH

B GHz
z

#UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

Page 48 / 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

% Agilent

Ref 21.5 dBm Atten 26 dB

CH Low ( IEEE 802.11n HT20 Mode / Chain 2 )

R T
a Mkrz 17.535 MHz
-9.35 dB

#Peak
Log

10 "
dB/

Offst
11.5
dB

e

D
-1.2

dBm
LgAvy

n WWM

AA

£t
FTun

Swp

Center 2.412 880 GHz

#Res BW 186 kHz #UEW 308 kHz

Span 48 MHz
Sweep 3.822 ms (8192 pts)

%% Agilent

Ref 26.5 dBm Atten 36 dB

CH Middle ( IEEE 802.11n HT20 Mode / Chain 2 )

R T
a Mkrz 18.355 MHz
-0.17 dB

#Peak
Log

18 -
dB/

Offst
11.5
dB

il

=
L 0w

D
B.5

dBm
LagAy

uku'f

V1 82

33 FC
AA

Ef):
FTun

Swp

Center 2.437 800 GHz

#Res BW 106 kHz #YEH 300 kHz

Span 40 MHz
Sweep 3822 ms (8192 pts)

Page 49/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL Report No. T131114S02-RP1

CH High ( IEEE 802.11n HT20 Mode / Chain 2 )

- Agilent R T

a Mkr2 16,950 MHz
Ref 26,5 dBm Atten 3@ dB -0.48 dB
#Peak
Log
18
dB/

O

0ffst 3 3

115 ?,;AL.,&MMMHM‘

dB

DI ) L

0.4

dBm /f ’\

LAy

Vs |l

$3 FC
AR

£(F:

FTun
Swp

Center 2.462 BAG GHz Span 48 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 3.822 ms (8192 pts)

Page 50/ 223
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 21.5 dBm Atten 26 dB

CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

R T
a Mkrz 38.065 MHz
-0.39 dB

#Peak
Log

1@
dB/

ol J
-4.7

dBm /1
LaAy

: I
\

W1 52 |

53 FC
AL

£t
FTun

Swp

Center 2.422 880 GHz

#Res BW 186 kHz #UEW 308 kHz

Span 88 MHz
Sweep 7.645 ms (8192 pts)

% Agilent

Ref 21.5 dBm Atten 26 dB

CH Middle ( IEEE 802.11n HT40 Mode / Chain 0 )

RL
a Mkrz 35755 MHz
-0.56 4B

#Peak
Log

18
dB/

Offat 2 i
1.5 W""‘“‘T 4
dB

ol J
-1.5

dBm /
LagAy

Ul 52 :
53 FC

AL

Ef):
FTun

Swp

Center 2.437 800 GHz

#Res BW 106 kHz #YEH 300 kHz

Span 80 MHz
Sweep 7645 ms (8192 prs)

Page 51/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.

FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 21.5 dBm

CH High ( IEEE 802.11n HT40 Mode / Chain 0 )

R T

Atten 28 dB

a Mkrz 33.830 MHz
-0.89 dB

#Peak
Log

1@
dB/

el

Offst
11.5

dB

D
-3.6

WM

dBm
LgAvy

WL os2| ]

53 FC
AL

£t
FTun

Swp

Center 2.452 @

B GHz

#Res BW 186 kHz

#\JBW 300 kHz Sweep 7.645 ms (8192 pts)

Span 88 MHz

Page 52/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL Report No. T131114S02-RP1

CH Low ( IEEE 802.11n HT40 Mode / Chain 1)

- Agilent R T
a Mkr2 36,330 MHz
Ref 21.5 dBm Atten 26 dB -0.19 dB

#Peak
Log

1@
dB/

Offst

ol J
-5.1

115 WW
\

dBm /
LaAy

W1 52 A i/

53 FC
AL

£t !
FTun
Swp
Center 2.422 BAG GHz Span 88 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 7.645 ms (8192 pts)
CH Middle ( IEEE 802.11n HT40 Mode / Chain 1)

% Agilent RL

a Mkr2 35,745 MHz
Ref 21.5 dBm Atten 28 dB -0.34 4B
#Peak
Log
14 1

dB/

0ffst 2R e 2
115 WW"‘*T

dB

0 | | \

dBm {l l\
LagAy

V1 82
33 FC

AL
Ef):
FTun
Swp
Center 2.437 800 GHz Span 80 MHz
«Res BH 160 kHz #\EH 360 kHz Sweep 7645 ms (8192 prs)

Page 53 /223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.




Compliance Certification Services Inc.
FCC ID : BDN1106WL Report No. T131114S02-RP1

CH High ( IEEE 802.11n HT40 Mode / Chain 1)

- Agilent RL
a Mkr2 35,800 MHz

Ref 21.5 dBm Atten 2@ dB -0.04 dB
#Peak
Log
18

1
dB/ 3

g
Dl
-3.8
o / \

Y1 s2 , | J' \IJ
5 e T o]

£t

FTun

Swp

Center 2.452 BA6 GHz Span 88 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 7.645 ms (8192 pts)

Page 54 / 223
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 21.5 dBm Atten 26 dB

CH Low ( IEEE 802.11n HT40 Mode / Chain 2 )

R T
a Mkrz 38.318 MHz
-0.87 dB

#Peak
Log

1@
dB/

ol J
-5.3

dBm }
LaAy

1
Offst %
11.5 d) e I.IMa !,MHME
4B ¥ I\ l

W1 52 j

\

53 FC
AL
£0)

FTun

bl

Swp

Center 2.422 880 GHz

#Res BW 186 kHz #UEW 308 kHz

Span 88 MHz
Sweep 7.645 ms (8192 pts)

% Agilent

Ref 21.5 dBm Atten 26 dB

CH Middle ( IEEE 802.11n HT40 Mode / Chain 2 )

R T
a Mkrz 35725 MHz
-6.51 4B

#Peak
Log

18
dB/

Dffst 2 M| Iy
11.5
dB

|

ol J
-1.4

dBm /
LagAy

VL o352

33 FC
AL

Ef):
FTun

Swp

Center 2.437 800 GHz

#Res BW 106 kHz #YEH 300 kHz

Span 80 MHz
Sweep 7645 ms (8192 prs)

Page 55/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.

FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 21.5 dBm

CH High ( IEEE 802.11n HT40 Mode / Chain 2)

Atten 28 dB

R T
a Mkrz 33.725 MHz
-0.84 dB

#Peak
Log

1@
dB/

Red

Offst
11.5

dB

D
-3.5

dBm
LgAvy

W1 52

FTun

53 FC
AL
£0) '

Swp

Center 2.452 @

B GHz

#Res BW 186 kHz

#UEW 308 kHz

Span 88 MHz
Sweep 7.645 ms (8192 pts)

Page 56 / 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 26.5 dBm Atten 36 dB

CH Low ( IEEE 802.11ac HT80 Mode / Chain 0 )

R T
a Mkrz 73.150 MHz
-0.74 dB

#Peak
Log

1@
dBf Il |II?J|

Offst Rl
11.5
dB

D
3.8

dBm
LgAvy

W1 52

53 FC
AL

£t
FTun

Swp

Center 5.775 880 GHz

#Res BW 186 kHz #UEW 308 kHz

Span 166 MHz
Sweep 15.29 ms (8192 pts)

% Agilent

Ref 26.5 dBm Atten 36 dB

CH Low ( IEEE 802.11ac HT80 Mode / Chain 1)

R T
a Mkrz 75150 MHz
-1.34 dB

#Peak
Log

18 .
dB/ illl?-

Offst 2 Hh
11.5
dB

D
2.3

dBm

LagAy

V1 82

33 FC
AL

Ef):
FTun

Swp

Center 5.775 800 GHz
«Res BH 160 kHz

#YEH 300 kHz

Span 160 MHz
Sweep 15.29 ms (83192 prs)

Page 57 / 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.

FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 26.5 dBm

CH Low ( IEEE 802.11ac HT80 Mode / Chain 2 )

Atten 38 dB

R T
a Mkrz 73.130 MHz
-0.58 dB

#Peak
Log

1@
dB/

e

Offst
11.5

dB

D
16

dBm
LgAvy

A

W1 52

53 FC
AL

£t
FTun

Swp

Center 5.775 8

B GHz

#Res BW 186 kHz

#UEW 308 kHz

Span 166 MHz
Sweep 15.29 ms (8192 pts)

Page 58 / 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.
FCC ID : BDN1106WL Report No. T131114S02-RP1

7.2 MAXIMUM OUTPUT POWER

LIMITS

§ 15.247(b) The maximum peak output power of the intentional radiator shall not exceed
the following :

§ 15.247(b) (3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5
MHz, and 5725-5850 MHz bands : 1 watt.

§ 15.247(b) (4) Except as shown in paragraphs (c) of this section, if transmitting antennas
of directional gain greater than 6 dBi are used the peak output power from the intentional
radiator shall be reduced below the stated values in paragraphs (b)(1) or (b)(2), and (b)(3)
of this section, as appropriate, by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

§ KDB 662911 : For power measurements on IEEE 802.11 devices
Array Gain = 0 dB (i.e., no array gain) for Nant1 <4 ;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr ;
Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less, for 20-MHz channel
widths with NanT = 5.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number Calll:t))lrjaetlon
Power Meter Anritsu ML2495A 1149001 12/06/2013
Power Sensor Anritsu MA2411B 1126148 12/07/2013

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

Power Meter

EUT Power Sensor

TEST PROCEDURE

The transmitter output is connected to the Power Meter. The Power Meter is set to the

power detection.
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TEST RESULTS

IEEE 802.11a Mode (Three TX)

Channel Power Total Power Power Limit
(dBm) Pass /
Channel |Frequency SRR AN Eail

(MHz) ain ain ain

0 1 5 (dBm)| (W) | (dBm) | (W)
Low 5745 2424 123.70 1 23.00| 28.45 |0.6994| 30 1 PASS
Middle 5785 24.2023.8823.10| 28.52 |0.7115| 30 1 PASS
High 5825 2423 23.72 | 22.56 | 28.33 |0.6807| 30 1 PASS

Remark:

1. At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as
an offset in the power meter to allow for direct reading of power.

3. Array gain = 0 dB for Nant < 4, power limit do not reduce.

4. Total power = Chain 0 + Chain 1 + Chain 2.

IEEE 802.11an HT20 Mode (Three TX)

Channel Power Total Power Power Limit
(dBm) Pass /
Channel |Frequency SESIPIN JE p Eail

(MHz) ain |Chain |Chain

0 1 5 (dBm) | (W) | (dBm) (W)
Low 5745 24.36|24.18|23.64 | 28.84 |0.7659| 30 1 PASS
Middle 5785 24.56 |24.16|23.21 | 28.78 |0.7558| 30 1 PASS
High 5825 24.16|23.94 | 23.25| 28.57 |0.7197| 30 1 PASS

Remark:

1. At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as
an offset in the power meter to allow for direct reading of power.

3. Array gain = 0 dB for Nant < 4, power limit do not reduce.

4. Total power = Chain 0 + Chain 1 + Chain 2.
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IEEE 802.11an HT40 Mode (Three TX)
Channel Power Total Power Power Limit
(dBm) Pass /
Channel |Frequency SN PSP Eail
ain |Chain ain
Lo o | LTS dBm) | (W) | @Bm) | (W)
Low 5755 2414 |24.07|23.15| 28.58 |0.7212| 30 1 PASS
High 5795 2413 |23.85|23.17 | 28.51 |0.7090| 30 1 PASS

Remark:
1. At finial test to get the worst-case emission at 13.5Mbps.
2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as
an offset in the power meter to allow for direct reading of power.
3. Array gain = 0 dB for Nant < 4, power limit do not reduce.
4. Total power = Chain 0 + Chain 1 + Chain 2.
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IEEE 802.11b Mode (Three TX)

Channel Power Total Power Power Limit
(dBm) Pass /
Channel |Frequency SRR AN Eail
(MHz) ain |Chain |Chain
0 1 5 (dBm)| (W) | (dBm) (W)
Low 2412 14.34114.40|14.48 | 19.18 |0.0828| 30 1 PASS
Middle 2437 18.67|18.26 | 18.21| 23.16 |0.2068| 30 1 PASS
High 2462 15.32115.19|15.18 | 20.00 |0.1000| 30 1 PASS
Remark:

1. At finial test to get the worst-case emission at 1Mbps.
2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as

an offset in the power meter to allow for direct reading of power.
3. Array gain = 0 dB for Nant < 4, power limit do not reduce.
4. Total power = Chain 0 + Chain 1 + Chain 2.

IEEE 802.11g Mode (Three TX)

Channel Power Total Power Power Limit
(dBm) Pass /
Channel |Frequency SESIPIN JE p Eail

(MHz) ain |Chain |Chain

0 1 5 @Bm) | (W) | (dBm) (W)
Low 2412 16.2116.12|16.15| 20.93 |0.1239| 30 1 PASS
Middle 2437 22.70|22.50 | 22.58 | 27.37 |0.5452| 30 1 PASS
High 2462 18.05|17.81|17.84| 22.67 |0.1850| 30 1 PASS

Remark:

1. At finial test to get the worst-case emission at 6Mbps.
2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as

an offset in the power meter to allow for direct reading of power.
3. Array gain = 0 dB for Nant < 4, power limit do not reduce.
4. Total power = Chain 0 + Chain 1 + Chain 2.
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IEEE 802.11n HT20 Mode (Three TX)

Channel Power Total Power Power Limit
(dBm) Pass /
Channel |Frequency SRR AN Eail
(MHz) ain |Chain |Chain
0 1 5 @Bm)| (W) | (dBm) (W)
Low 2412 16.28|16.19|16.17 | 20.98 |0.1255| 30 1 PASS
Middle 2437 22.73|22.51|22.64 | 27.40 |0.5494| 30 1 PASS
High 2462 17.55|17.42|17.28 | 22.19 |0.1655| 30 1 PASS
Remark:

1. At finial test to get the worst-case emission at 6.5Mbps.
2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as

an offset in the power meter to allow for direct reading of power.
3. Array gain = 0 dB for Nant < 4, power limit do not reduce.
4. Total power = Chain 0 + Chain 1 + Chain 2.

IEEE 802.11n HT40 Mode (Three TX)

Channel Power Total Power Power Limit
(dBm) Pass /
Channel |Frequency e et Eail

MHz ain |Chain |Chain

(MHz) o | LTS @Bmy | (W) | (dBm) | (W)
Low 2422 15.03|14.70 | 14.72| 19.59 [0.0910| 30 1 PASS
Middle 2437 17.85|17.73|17.79| 22.56 |0.1804| 30 1 PASS
High 2452 16.37|16.08 | 16.23 | 21.00 |0.1259| 30 1 PASS

Remark:

1. At finial test to get the worst-case emission at 13.565Mbps.
2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as

an offset in the power meter to allow for direct reading of power.
3. Array gain = 0 dB for NanT < 4, power limit do not reduce.
4. Total power = Chain 0 + Chain 1 + Chain 2.

IEEE 802.11ac HT80 Mode (Three TX)

Channel Power Total Power Power Limit
(dBm) Pass /
Channel |Frequency _ _ _ Fail
(MHz) Ch(;aun Chlaun Chzaln @Bm)| W) (dBm) W)
Low 5775 24.15|23.82 | 22.53 | 28.33 {0.6801 30 1 PASS
Remark:

1. At finial test to get the worst-case emission at 29.3Mbps.
2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as

an offset in the power meter to allow for direct reading of power.
3. Array gain = 0 dB for Nant < 4, power limit do not reduce.
4. Total power = Chain 0 + Chain 1 + Chain 2.
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7.3 POWER SPECTRAL DENSITY

LIMITS

§ 15.247(e) For digitally modulated systems, the power spectral density conducted from
the intentional radiator to the antenna shall not greater than 8 dBm in any 3 kHz band
during any time interval of continuous transmission.

§ KDB 662911 :

Cross-polarized antennas with Nant = 2. In the case of a transmitter with only two outputs
driving antennas that are cross-polarized (e.g., vertical and horizontal or left-circular and
right-circular), directional gain is the gain of an individual antenna.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number Calltt))lrjztlon
Spectrum Analyzer Agilent E4446A MY43360132 | 06/10/2014

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

Spectrum

EUT Analyzer

TEST PROCEDURE

1. The transmitter output was connected to the spectrum analyzer.

2. Set analyzer center frequency to DTS channel center frequency.

3. Set the span to 1.5 times the DTS channel bandwidth.

4. Set the RBW to: 3 kHz < RBW < 100 kHz.

5. Set the VBW = 3 x RBW.

6. Detector = peak.

7. Sweep time = auto couple.

8. Trace mode = max hold.

9. Allow trace to fully stabilize.

10. Use the peak marker function to determine the maximum amplitude level within the
RBW.

11. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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TEST RESULTS

IEEE 802.11a Mode (Three TX)

Final RF Power Level in o
Channel 3KHz BW (dBm) PSD Minimum
Channel |Frequency : . : Total Limit Pass / Fail
(MH2) Chain | Chain | Chain (dBm) (dBm)
0 1 2

Low 5745 -1.05 | -1.34 | -1.04 3.63 7.41 PASS
Middle 5785 -1.85 | -0.25 | -1.91 3.51 7.41 PASS

High 5825 -1.12 | -2.09 | -1.56 3.20 7.41 PASS

Remark:

1. At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.

3. The Directional gain = Ganr + Array Gain = 6.59dBi which is more than 6dBi, the limit should be

7.41dBm.

4. Total power spectral density = Chain 0 + Chain 1 + Chain 2.

IEEE 802.11an HT20 Mode (Three TX)

Final RF Power Level in .
Channel 3KHz BW (dBm) PSD Minimum
Channel |Frequency - : - Total Limit Pass / Fail
(MHz) Chain | Chain | Chain (dBm) (dBm)
0 1 2

Low 5745 -1.16 | -0.71 | -1.95 3.53 7.41 PASS
Middle 5785 -1.37 | -1.87 | -2.05 3.02 7.41 PASS

High 5825 -2.09 | -0.81 | -2.81 2.95 7.41 PASS

Remark:

1. At finial test to get the worst-case emission at 6.5Mbps.
2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as

an offset in the spectrum analyzer to allow for direct reading of power.

3. The Directional gain = Gant + Array Gain = 6.59dBi which is more than 6dBi, the limit should be

7.41dBm.

4. Total power spectral density = Chain 0 + Chain 1 + Chain 2.
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IEEE 802.11an HT40 Mode (Three TX)

Final RF Power Level in o
Channel 3KHz BW (dBm) PSD Minimum
Channel |Frequency : . : Total Limit Pass / Fail
(MH2) Chain | Chain | Chain (dBm) (dBm)
0 1 2
Low 5755 -3.94 | -3.80 | -542 0.44 7.41 PASS
High 5795 -4.01 | -4.86 | -4.79 0.24 7.41 PASS
Remark:

1. At finial test to get the worst-case emission at 13.5Mbps.
2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.

3. The Directional gain = Ganr + Array Gain = 6.59dBi which is more than 6dBi, the limit should be
7.41dBm.

4. Total power spectral density = Chain 0 + Chain 1 + Chain 2.
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IEEE 802.11b Mode (Three TX)

Final RF Power Level in o
Channel 3KHz BW (dBm) PSD Minimum
Channel |Frequency - : - Total Limit Pass / Fail
(MHz) Chain | Chain | Chain (dBm) (dBm)
0 1 2
Low 2412 -7.50 | -9.44 | -8.77 -3.72 8 PASS
Middle 2437 -4.00 | -4.44 | -4.05 0.61 8 PASS
High 2462 -7.00 | -7.17 | -7.10 -2.32 8 PASS
Remark:

1. At finial test to get the worst-case emission at 1Mbps.
2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as

an offset in the spectrum analyzer to allow for direct reading of power.

3. The Directional gain = Gant + Array Gain = 5.85dBi which is less than 6dBi, the limit should be

8dBm.

4. Total power spectral density = Chain 0 + Chain 1 + Chain 2.

IEEE 802.11g Mode (Three TX)

Final RF Power Level in o
Channel 3KHz BW (dBm) PSD Minimum
Channel |Frequency : . : Total Limit Pass / Fail
(MH2) Chain | Chain | Chain (dBm) (dBm)
0 1 2
Low 2412 -8.05 | -9.40 | -8.07 -3.69 8 PASS
Middle 2437 -1.47 | 3.11 -1.99 5.30 8 PASS
High 2462 -7.34 | -7.55 | -7.09 -2.55 8 PASS
Remark:

1. At finial test to get the worst-case emission at 6Mbps.
2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as

an offset in the spectrum analyzer to allow for direct reading of power.

3. The Directional gain = Gant + Array Gain = 5.85dBi which is less than 6dBi, the limit should be

8dBm.

4. Total power spectral density = Chain 0 + Chain 1 + Chain 2.

Page 67 / 223
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.

FCC ID : BDN1106WL

Report No. T131114S02-RP1

IEEE 802.11n HT20 Mode (Three TX)

Final RF Power Level in o
Channel 3KHz BW (dBm) PSD Minimum
Channel |Frequency : . : Total Limit Pass / Fail
(MH2) Chain | Chain | Chain (dBm) (dBm)
0 1 2
Low 2412 -8.13 | -9.98 | -9.94 -4.49 8 PASS
Middle 2437 -2.90 | -2.05 | -2.92 217 8 PASS
High 2462 -8.15 | -7.91 | -8.51 -3.41 8 PASS
Remark:

1. At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.
3. The Directional gain = Ganr + Array Gain = 5.85dBi which is less than 6dBi, the limit should be

8dBm.

4. Total power spectral density = Chain 0 + Chain 1 + Chain 2.

IEEE 802.11n HT40 Mode (Three TX)

Final RF Power Level in o
Channel 3KHz BW (dBm) PSD Minimum
Channel |Frequency : . : Total Limit Pass / Fail
(MH2) Chain | Chain | Chain (dBm) (dBm)
0 1 2
Low 2422 -14.37 | -13.79 | -13.87 -9.23 8 PASS
Middle 2437 -10.37 | -10.48 | -10.82 -5.78 8 PASS
High 2452 -11.47 | -12.31 | -11.64 -7.02 8 PASS
Remark:

1. At finial test to get the worst-case emission at 13.5Mbps.

2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.
3. The Directional gain = Gant + Array Gain = 5.85dBi which is less than 6dBi, the limit should be

8dBm.

4. Total power spectral density = Chain 0 + Chain 1 + Chain 2.

IEEE 802.11ac HT80 Mode (Three TX)

Final RF Power Level in o
Channel 3KHz BW (dBm) PSD Minimum
Channel |Frequency : . : Total Limit Pass / Fail
(MH2) Chain | Chain | Chain (dBm) (dBm)
0 1 2
Low 5775 -6.74 | -6.58 | -7.71 -2.21 7.41 PASS
Remark:

1. At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.5 dB (including 10 dB pad and 1.5 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.

3. The Directional gain = Ganr + Array Gain = 6.59dBi which is more than 6dBi, the limit should be
7.41dBm.

4. Total power spectral density = Chain 0 + Chain 1 + Chain 2.
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Span 23.53 MHz
Sweep 2,481 5 (3192 pts)

Page 90/ 223

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



Compliance Certification Services Inc.

FCC ID : BDN1106WL

Report No. T131114S02-RP1

- Agilent

Ref 21.5 dBm

CH High ( IEEE 802.11g Mode / Chain 0 )

Atten 28 dB

R T
Mkrl 2.4861 358 @ GHz
—7.34 dBm

#Peak
Log

1@
dB/

Offst
11.5
dB

G

LgAvy

W1 52

53 FC

£t
FTun

Swp

Center 2.462 @
#Res BW 3 kHz

B9 GHz

#WBH 18 kHz

Span 24.52 MHz
Sweep 2.586 5 (8192 pts)
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% Agilent

Ref 21.5 dBm Atten 26 dB

CH Low ( IEEE 802.11g Mode / Chain 1)
R T

Mkrl 2.418 127 7 GHz
-9.48 dBm

#Peak
Log

1@
dB/

Offst
11.5
dB

Lo

LgAvy

W1 52

53 FC

£t
FTun

Swp

Center 2,412 8
#Res BW 3 kHz

B9 GHz
#WBH 18 kHz

Span 24.52 MHz
Sweep 2.586 5 (8192 pts)

%% Agilent

Ref 26.5 dBm Atten 36 dB

CH Middle ( IEEE 802.11g Mode / Chain 1)
R T

Mkrl 2.437 323 7 GHz
-3.11 dBm

#Peak
Log

18
dB/

Offst
11.5

1
dB ¢

il ol AW an |d

LagAy

1ok il

ok L

1

V1 82

53 FCUL,

Ef):
FTun

Swp

Center 2,437 @
#Res BH 3 kHz

@6 GHz
#YBH 18 kHz

Span 23.57 MHz
Sweep 2,485 5 (3192 pts)
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CH High ( IEEE 802.11g Mode / Chain 1)

- Agilent R T
Mkrl 2.461 357 & GHz
Ref 26,5 dBm Atten 3@ dB -7.55 dBm
#Peak
Log
18
dB/
Dffst
11.5
dB

LgAvy

W1 52
53 FC

£t
FTun
Swp

Center 2.462 G808 & GHz Span 24.53 MHz
#Res BH 3 kHz #YBW 10 kHz Sweep 2.587 5 (8192 pts)
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- Agilent

Ref 21.5 dBm Atten 20 dB

CH Low ( IEEE 802.11g Mode / Chain 2)

R T
Mkrl 2.413 878 2 GHz
—5.87 dBm

#Peak
Log

14
dB/

Offst
11.5
dB

o

LagAy

V1 82

33 FC "

Ef):
FTun

Swp

Center 2,412 &
#Res BH 3 kHz

@6 GHz
#YBH 18 kHz

Span 24.52 MHz
Sweep 2,586 5 (3192 pts)

% Agilent

Ref 26.5 dBm Atten 38 dB

CH Middle ( IEEE 802.11g Mode / Chain 2)

R T
Mkrl 2.438 879 8 GHz
-1.99 dBEm

#Peak
Log

18
dB/

I
. 1
dB .

II"I

LgAy
V1 s2

53 FC

£f):
FTun

Swp

Center 2,437 @
#Res BW 3 kHz

B9 GHz

#WBH 18 kHz

Span 23.59 MHz
Sweep 2.487 5 (8192 pts)
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CH High ( IEEE 802.11g Mode / Chain 2 )

- Agilent R T
Mkrl 2.462 324 4 GHz
Ref 26,5 dBm Atten 3@ dB -7.09 dBm
#Peak
Log
18
dB/
Dffst
11.5
dB 1

LgAvy |

U1 s2
53 FC 1
AR
£0F):
FTun
Swip |

Center 2.462 G808 & GHz Span 24.49 MHz
#Res BH 3 kHz #YBW 10 kHz Sweep 2.582 5 (8192 pts)
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- Agilent

Ref 21.5 dBm Atten 26 dB

CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

R T
Mkrl 2.418 128 GHz
-8.13 dBm

#Peak
Log

1@
dB/

Offst
11.5
dB

0 b

LgAvy |

W1 52

53 FC

£t
FTun

Swp

Center 2.412 880 GHz

#Res BW 3 kHz #WBH 18 kHz

Span 26.32 MHz
Sweep 2.775 5 (8192 pts)

% Agilent

Ref 26.5 dBm Atten 36 dB

CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )

R T
Mkrl 2.435 787 7 GHz
-2.98 dBm

#Peak
Log

18
dB/

Offst
11.5
dB

g

LAR wl'u' f
LagAy

Ty

V1 82

33 FC

Ef):
FTun

Swp

Center 2.437 000 0 GHz

#Res BH 3 kHz #YBH 18 kHz

Span 24.43 MHz
Sweep 2.576 5 (3192 pts)
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CH High ( IEEE 802.11n HT20 Mode / Chain 0 )

- Agilent R T
Mkrl 2.454 543 GHz
Ref 26,5 dBm Atten 3@ dB -%.15 dBm
#Peak
Log
18
dB/
Dffst
11.5
dB

LgAvy

V1 sz
33 FC
AL
£t
FTun
Swp ! |

Center 2.462 BAG GHz Span 26.38 MHz
#Res BH 3 kHz #YBW 10 kHz Sweep 2.782 5 (8192 pts)
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- Agilent

Ref 21.5 dBm Atten 20 dB

CH Low ( IEEE 802.11n HT20 Mode / Chain 1)

RL
Mkrl 2.414 4398 GHz
—9.98 dBm

#Peak
Log

14
dB/

Offst
11.5
dB

-4

LagAy

V1 82

33 FC

Ef):
FTun

Swp

Center 2.412 800 GHz

#Res BH 3 kHz #YBH 18 kHz

Span 26.35 MHz
Sweep 2,778 5 (3192 pts)

% Agilent

Ref 26.5 dBm

Atten 38 dB

CH Middle ( IEEE 802.11n HT20 Mode / Chain 1)

R T
Mkrl 2.443 256 GHz
—2.85 dBm

#Peak
Log

18
dB/

Offst
11.5

Center 2.437 B8O GHz
#Res BW 3 kHz

#WBH 18 kHz

Span 25.41 MHz
Sweep 2.68 5 (8192 pts)
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CH High ( IEEE 802.11n HT20 Mode / Chain 1)

- Agilent R T
Mkrl 2,462 644 GHz
Ref 26,5 dBm Atten 3@ dB -7.91 dBm
#Peak
Log
18
dB/
Dffst
11.5
dB

dibbh, L

LgAvy

U1 s2
53 FC '
AL
£0F):
FTun
Swip |

Center 2.462 BAG GHz Span 25.78 MHz
#Res BH 3 kHz #YBW 10 kHz Sweep 2.718 5 (8192 pts)
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- Agilent

Ref 21.5 dBm Atten 26 dB

CH Low ( IEEE 802.11n HT20 Mode / Chain 2 )

R T
Mkrl 2.485 119 GHz
-9.94 dBm

#Peak
Log

1@
dB/

0ffst
11.5
dB :

LgAvy

W1 52

53 FC

£t
FTun

Swp

Center 2.412 880 GHz

#Res BW 3 kHz #WBH 18 kHz

Span 26.39 MHz
Sweep 2.783 5 (8192 pts)

% Agilent

Ref 26.5 dBm Atten 36 dB

CH Middle ( IEEE 802.11n HT20 Mode / Chain 2)

R T
Mkrl 2.433 880 6 GHz
-2.92 dBm

#Peak
Log

18
dB/

Offst
11.5
dB

e

LA r1r“ L

LagAy

V1 82

33 FC

Ef):
FTun

Swp

Center 2.437 000 0 GHz

#Res BH 3 kHz #YBH 18 kHz

Span 24.53 MHz
Sweep 2.587 5 (83192 pts)
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CH High ( IEEE 802.11n HT20 Mode / Chain 2 )

- Agilent R T
Mkrl 2,463 597 GHz
Ref 26,5 dBm Atten 3@ dB -%.51 dBm
#Peak
Log
18
dB/
Dffst
11.5
dB

LgAvy

W1 52
53 FC

£t '
FTun
Swp

Center 2.462 BAG GHz Span 25.43 MHz
#Res BH 3 kHz #YBW 10 kHz Sweep 2.681 5 (8192 pts)
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- Agilent

Ref 21.5 dBm Atten 26 dB

CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

R T
Mkrl 2.434 798 GHz
-14.37 dBm

#Peak
Log

14
dB/
Offst

11.5
dB

LgAvy

W1 52

53 FC

£t
FTun

Swp

Center 2.422 880 GHz

#Res BW 3 kHz #WBH 18 kHz

Span 54.1 MHz
Sweep 5.784 5 (8192 pts)

% Agilent

Ref 21.5 dBm Atten 26 dB

CH Middle ( IEEE 802.11n HT40 Mode / Chain 0 )

R T
Mkrl 2.451 716 GHz
-18.37 dBm

#Peak
Log

18
dB/
Offst

11.5
dB

LagAy

V1 82

33 FC

Ef):
FTun

Swp

™
|

Center 2.437 800 GHz

#Res BH 3 kHz #YBH 18 kHz

Span 53.63 MHz
Sweep 5.655 5 (3192 pts)
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CH High ( IEEE 802.11n HT40 Mode / Chain 0 )

- Agilent R T
Mkrl 2.455 717 GHz
Ref 21.5 dBm Atten 2@ dB -11.47 dBm
#Peak
Log
18
dB/
Dffst
11.5
dB 1

LgAvy i iy
Vi s2 II

53 FC

£t
FTun
Swp

Center 2.452 BA6 GHz Span 53.84 MHz
#Res BH 3 kHz #YBW 10 kHz Sweep 5.676 5 (8192 pts)
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Ref 21.5 dBm Atten 20 dB

CH Low ( IEEE 802.11n HT40 Mode / Chain 1)

R T

Mkrl 2.417 @87 GHz
-13.79 dBm

#Peak
Log

19
dB/
Offst

11.5
dB

LagAy

V1 82

33 FC

Ef):
FTun

Swp

Center 2.422 800 GHz

#Res BH 3 kHz #YBH 18 kHz

Sweep 5746 5 (3192 pts)

Span 54.49 MHz

% Agilent

Ref 21.5 dBm Atten 20 dB

CH Middle ( IEEE 802.11n HT40 Mode / Chain 1)

R T

Mkrl 2.442 633 GHz
-10.45 dBm

#Peak
Log

18
dB/

Offst

11.5
dB

LgAy

W1 s2 ‘

53 FC

£f):
FTun

Swp

II

Center 2.437 B8O GHz
#Res BW 3 kHz

#WBH 18 kHz

Sweep 5.653 5 (8192 pts)

Span 53.62 MHz
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CH High ( IEEE 802.11n HT40 Mode / Chain 1)

- Agilent R T
Mkrl 2,459 138 GHz
Ref 21.5 dBm Atten 2@ dB -12.31 dBm
#Peak
Log
18
dB/
Dffst
11.5
dB

Center 2.452 BA6 GHz Span 53.7 MHz
#Res BH 3 kHz #YBW 10 kHz Sweep 5.662 5 (8192 pts)
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- Agilent

Ref 21.5 dBm

CH Low ( IEEE 802.11n HT40 Mode / Chain 2 )

R T
Mkrl 2.424 583 GHz
Atten 20 dB -13.87 dBm

#Peak
Log

19
dB/
Offst

11.5
dB

LagAy

V1 82

33 FC

L [l

Ef):
FTun

Swp

Center 2,422 0
#Res BH 3 kHz

@ GHz

Span 54.47 MHz
#UEH 16 kHz Sweep 5.743 5 (5192 pts)

% Agilent

Ref 21.5 dBm

CH Middle ( IEEE 802.11n HT40 Mode / Chain 2 )

R T

Mkrl 2.444 154 GHz
Atten 20 dB -10.52 dBm

#Peak
Log

18
dB/

Offst
11.5
dB

LgAy

W1 s2

53 FC

£f):
FTun
Swp

II

Center 2,437 @
#Res BW 3 kHz

B GHz

Span 53.59 MHz
#YBW 10 kHz Sweep 5.651 5 (8192 pts)
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CH High ( IEEE 802.11n HT40 Mode / Chain 2)

- Agilent RL

Mkrl 2,447 @812 GHz
Ref 21.5 dBm Atten 2@ dB -11.64 dBm
#Peak
Log
18
dB/
Dffst
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dB 1

LgAvy

UL 52 [
$3 FC

£t
FTun
Swp

Center 2.452 BA6 GHz Span 53.59 MHz
#Res BH 3 kHz #YBW 10 kHz Sweep 5.651 5 (8192 pts)
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CH Low ( IEEE 802.11ac HT80 Mode / Chain 0 )

- Agilent R T

Mkrl 5.784 393 GHz
Ref 26,5 dBm Atten 3@ dB -6.74 dBm
#Peak
Log
18
dB/
Dffst
11.5
dB 1
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53 FC

£t
FTun
Swp

Center 5.775 BA6 GHz Span 112.7 MH=z
#Res BH 3 kHz #YBW 10 kHz Sweep 11.89 5 (8192 pts)

CH Low ( IEEE 802.11ac HT80 Mode / Chain 1)

% Agilent R T

Mkrl 5.784 393 GHz
Ref 26.5 dBm Atten 3@ dB -6.5% dBm
#Peak
Log
18
dB/
Dffst
11.5
dB 1

LagAy
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Ef):
FTun
Swp

Center 5.775 800 GHz " Span 112.7 MHz
#Res BH 3 kHz #UEH 16 kHz Sweep 11,89 5 (83192 pts)
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- Agilent

Ref 26.5 dBm

CH Low ( IEEE 802.11ac HT80 Mode / Chain 2 )

Atten 38 dB

R T
Mkrl 5.764 963 GHz
—7.71 dBm

#Peak
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LgAvy
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£t
FTun

Swp

Center 5.775 @
#Res BW 3 kHz

B GHz

#WBH 18 kHz

Span 112.7 MH=z
Sweep 11.88 5 (8192 pts)
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